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Commodity i RO STRELFLATE Customer e Certificate No.
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Specification Contractor Date of Issue
olaH T Unit
T A_m.,ﬂn..ﬁ 2:x100  3:x1,000
B i s e 15 il 4:x10,000 5 :x 100,000
TE Weight J“_J,MFW s
Qent| (1) Podutho. 5l v | s | & |wa| m| w|w M cls|m|r|s|o|n]|a|mw|lw|fa|v|X
Md | &
(Nmr) %) | 6 | (%6) | (%) 4 3 3] al afadz]s3]z]z]3]s]3
31.75x2438x 12192 1 7,406 | R42930 HC192a5201 Ty4197|5711) 28 U L [|1,674] 357 |1.341| 137 | 27 ) g 76 0 19 2 1913
P |1,768| 361 |1,332| 126 | 27 3 9 75 0 18 2 19 | 32
31.75x2438 x 12192 1 7406 | R42930 FC19295301 Tl4187| 5711 28 U L |1.674] 367 |1341] 187 | 27 | 3 g | 7 olte] 2 ]19]33
P 11,769| 361 |1.332| 126 | 27 3 9 75 Q 18 2 19 ] &2
31.75x2438 x 12192 1 7,406 | R42930 FC19205302 | T 4197|5711 28 u L |1.674] 357 |1.341| 137 71 3 g7 0|18l 218]|33
P |1,769] 36t |1332| 126 &7 | 3 gl o8] 2]19] 3R
31.75x2438 x 12182 b 7.406 | R42930 FC19295501 T 4056|5680 26 U L |1,674] 357 |1,341| 137 | 27 3 9 76 0 19 2 /]R3
P 11,789] 361 |[1.332) 126 27 | 3 el FEIES0 18} 2 \ERE | 88
31.75%2438 x 12192 1 7406 | RA2330 FC19205502 | T | 4056 569.0] 26 U J L [1.674] 357 |1341]| 137 27 | 3 9|l 7] 0|18 2]19]3
P |1.769] 361 |1.332) 126 27 | 3 gl o)i18] 2]1e]3
31.75% 2438 x 12192 1 7,406 | R42930 FC19295601 T|4056] 590 26 U L |t674] 357 |1341| 137 27 | 3 91 7| 0)]19}) 2]19]33
P |1,769] 36t [1,332] 126 | 27 3 9 75 0 18 2 19 ] 32
31.75x 2438 x 12192 1 7,406 | R42830 FC19205602 | T | 4056 569.0| 26 U L|1,674] 357 |1.341| 137 27 | 3 gl m| 0o]ig] 2]19]3
P 11,768) 361 |1,332| 126 | 27 el 9 75 o 18 2 19 1 32
31,76 x2438x 12192 1 7,406 | R42930 FC19295701 T | 405.6| 569.0| 26 U L |1,674] 357 |1,341) 137 | 27 | 3 glm| o] 2]19]33
P |1,769| 361 |1,332| 126 | 27 3 9 7% 0 18 2 18 1 32
le, B:Bottom ,
test — Direction: Transverse, Gauge length:200mm (Rectanguiar), YP Mtd 1 2 {0.2% off~set},5 (0.5% undericad), U (Upper yield point), L {Lower yield point)
N |+ Division — P:Product analysis, LiLadle analysis
¢}
T
E
+ The plate is fully killed and fine grained steel. Basic oxygen process and Vacuum degassing process were appiied.* This Mili Test Certificate is issued in accordance with EN 10204 Type 3.1
Sgrature
&710 HEBS HAle] 20t ABE 20| YAT 2 UL S &k
WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ADCORDANCE WITH THE ABOVE SPECFICATION AND THE REQUIREMENTS . -
Chief Of Qualty Assurence Team

e - . e - " .

m/cs/omiogindsp}

* B OHAEGS M= WEC MRGRM(UATAE B SeNS Rl SE MEULN MAE M0 HEE MENY JN2UHNM HAsY  USUL (el smhyundgi-ste:
* This Ml Test Certlficats iz a copy that has been printed from original ectronic dooument{with digitz! signing)!
You sre sbls Lo cheok an original siectronic document ab hyundaistesl's customer portal( hitp: hyundai--stes con/os/em/iogin.jsp) -+ ORcods scanpar App | GReal’
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* [Caution for Lise] Damage on products and safely problems may arise ¢ used other than & the spec slated in this M#l Test Certifioation. =
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= o 70 A} ZUPA HS
= = :HOT ROLLED STEEL PLATE = PLESA STEEL = 1 20200402-PS5-024-004
Commodity e b Customer s Certificate No.
Z714 F52 ursl Q) X
M2 ._lw_wl_ . P ASTM A572~50/A709-50 FEX T HYUNDAI CORPORATION g dA 1 2020~04-02
Specification Contracior Date of Issue
= = ] el Unt
2 ghatM e
ermE tatd g 2:x100 3:%1000
I (== 3 T Compecieet g 4:X10,0D 5 x 100,000
" TS | weight | o g
DfERee Quantly| (g | HeetNo | PoctiatNo. N5 f vo | 15 | B |wafm | w|w|g|lc|s|m|pP|s|ofn|fafmimfn|y ]
Mid :
(N/iet) (%) (%) (%) (%) % 4 3 3 4 4 2 2 3 2 &) 3 3 3
31.75x2438 x 12192 1 7,406 | R4290 HC19295702 TJ4056]|5680| 26 u L [1,674] 357 |1,341| 137 | 27 3 k] 7 0 19 2 19 | 33
P 1,789 1 1332 126 | 27 3 g 75 0 18 2 19 | 32
31.75% 2438 x 12192 il 7.406 | R42032 FC19295901 T]407.2|533| 27 U L [1,658] 341 |1,352] 124 | X 2 8 791 02| 2 19 | 27
P |1,758] 346 (1333 111 | 28 3 g 8 0 191 2 20| 0
31.75x2436x 12192 1 7,406 | RA28R FC19295302 T|4072]5633]| 27 U L [1,658] 341 |1,352] 124 | &2 2 8 Pl 0o]2] 2 19 | 27
P |1,758] 346 |1,353] 111 | 28 3 g &t 4] 9] 2 | 20|
31.75x 2438 x 12192 1 7,406 | R42932 FC19296001 Ty407.2]|5633]| 27 u L [1,668] 341 |1,352| 124 | &R 2 8 oIl 20 | 2 19 | 27
P |1,758] 346 |1,353| 111 | 28 3 Q 8l 0 gl 22|
31.75% 2438 x 12192 1 7406 | R42032 FC19206002 T|407.2] 5633 27 U L |1,858| 341 |1.352] 124 | 3 2 8 791 02| 2 19 | 27
P 11,758 346 11353 111 | 28 &) 9 8t 0 18 2 20| 3
*++ SUb To(038) x++ 13 96,278Kg)
»rx Congition of supply - As-Roled xx+
+ Position — T:Top, M:Middile, B:Bottom
« Tensile test - Direction  Transverse, Gauge length:200mm (Rectanguiar), YP Mtd : 2 (0.2% off-set),5 (0.5% underioad}, U (Upper yield point), L {Lower yieid point)
N |* Division — P:Product analysis, LiLadie analysis
G
T
E
x The piate is fully d and fine grained steel. Basic oxygen process and Vacuum degassing process were applied.* This Mili Test Certificate is issued in accordance with EN 10204 Type 3.1
Sigratire
41710 HEE BAjel 2 XBE 72401 B 2 BHBHIC, S. & ?k
WE HEREBY CEHTIFY THAT THE MATERAL HAS BEEN MADE AND TESTED IN ACOORDANCE WITH THE ABOVE SPEGIRICATION AND THE RECUIREMENTS = o
Chief Of Qually Assurance Team
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